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PARTS LIST
ISO 190

Model AV-1

When Ordering Parts
BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL

USE PART NUMBER!
Item No. Description Part No. Quantity

03 Cam Lever Drag Brake Kit (see ISO-254 for parts)......................................................................... 9947.0140 1
12A AV-1 Front Disc & Collar (11-3/4" Dia.), per A12A-00010................................................................ 9949.0001 1
12B AV-1 Back Disc & Collar (11-3/4" Dia.), per A12A-00020................................................................ 9949.0002 1
13 AV-1 Drum (6" Dia.), per P13A-00040............................................................................................. 9949.0021 1
14 1/2" SEU Romex Connector............................................................................................................ 9949.0351 1
19 AV-1 Frame Assembly, per P19A-00040......................................................................................... 9949.0011 1

25A 1/4"-20 x 8" Long Carriage Bolt w/ Nut (includes Item 27A)............................................................ 9949.0050 4
25B 1/4"-20 x 1/2" Long Socket Head Cap Screw.................................................................................. 9958.0058 11
25C 5/16"-18 x 3/8" Long Allen Set Screw w/ Nylock............................................................................. 9958.0007 2
27A 1/4"-20 Finish Hex Nut (Black Zinc)................................................................................................ 9958.0059 15
28A Spacer (1-5/8" O.D. x 1" I.D. x 0.075" Thick)................................................................................... 9954.0035 1
28B 1" Hub Spacer Washer - Plated (1-7/8" O.D. x 1-5/16" I.D. x 1/8" Thick)........................................ 9954.0021 2
30 1" External Retaining Ring.............................................................................................................. 9951.0021 1
32 AV-1 Hub, per P32A-00140............................................................................................................. 9949.0031 1

55A 5/16" Shoulder Bolt, Washer and Nut (for Oval Knob).................................................................... 9914.0531 1
55B Oval Knob Handle........................................................................................................................... 9914.0565 1
56A AV-1 Connector Enclosure, per P56A-00220.................................................................................. 9949.0061 1
56B AV-1 Connector Enclosure Cover (10.25" O.D.), per P56A-00230................................................. 9955.1001 1
56C End Cap (CCF-7/8 14-20)............................................................................................................... 9958.0062 1
56D Black Gear Tie (12" Long)............................................................................................................... 9949.0082 1
56E Rubber Grommet for AV-1 Drum..................................................................................................... 9949.0049 1

Optional Caster Kit
27B 3/8"-16 Spinlock Nut........................................................................................................................ 9904.6200 4
28C EH-765 Special Spacer (1" x 5/16" w/ 3/8" Hole)............................................................................ 9954.0017 4
73 AV-1 Caster Kit (includes Items 73A, 73B, 27B, and 28C).............................................................. 9949.0073 1

73A 2" O.D. Caster................................................................................................................................. 9949.0068 2
73B 2" O.D. Locking Caster.................................................................................................................... 9949.0069 2


